
20

Model Series 830

28

43

42

41

44

11

45

35

12 10

15

23

2

6

7

39

37
1

495

13

36

31

31

21
18

8

38

14

46
19

4820

17

4

3

22

46

47

27

16

34

25 30
26

29
15

9 25

30

40
1033

32

24

10

26

A

B

B

A



21

Model Series 830

Ref 
No. Part Number Description

1 746-04440 Drive Cable

2 735-04059 Rubber Grommet

3 747-04994 Drive Control

4 732-04516 Shift Spring

5 747-04995 Blade Control

6 746-04438 Control Cable

7 749-04555 Lower Handle

8 725-0157 Cable Tie

9 732-04535 Torsion Spring, LH

10 710-0599 TT Screw, 1/4-20 x .500

11 787-01618-0629 21-inch Deck

12 710-0654A TT Screw, 3/8-16 x 1.00

13 787-01346 Front Deck Baffle

14 731-06304 Variable Spd. Cont. Panel Cover

15 726-0201 Speed Nut

16 710-0779A Screw, #10-16 x .500

17 710-0895 Screw, 1/4-15 x .750

18 736-3000 Washer, Flat, .250 x .750 x .119

19 936-0275 Washer, Flat, .344 x .688 x .065

20 715-04073 Dowel Pin

21 731-06873 Variable Speed Control Panel

22 710-1017 Screw, AB, 1/4-14 x .625

23 746-04439 Variable Speed Cable

24 731-06173 Rear Baffle

25 710-3025 Screw, 5/16-18 x .625

Ref 
No. Part Number Description

26 712-04063 Flange Lock Nut, 5/16-18

27 731-05462A Trail Shield

28 731-05157 Rear Mulching Baffle

29 731-05702 Rear Door

30 710-1241 Screw, 1/4-15 x 1.00

31 720-04072 Star Knob

32 732-04534 Torsion Spring, RH

33 747-05034 Door Pivot Rod

34 647-04051-0637 Grass Catcher Frame

35 964-04046A Grass Catcher

36 710-1174 Carriage Bolt, 5/16-18 x 2.00

37 720-0279 Wing Nut

38 710-1205 Eye Bolt

39 749-04504 Upper Handle

40 736-0270 Bell Washer, .265 x .75 x .062

41 732-1014 Torsion Spring

42 17032A Chute Deflector Adapter

43 747-0710 Hinge Pin

44 987-02055 Mulch Plug Assembly

45 731-04177 Side Discharge Chute

46 710-04373A Screw, #12-16 x .75

47 728-0199 Rivet, Plastic

48 731-06189 4 Speed Actuator

49 731-06193 Speed Selector Level



22

Model Series 830

28

33

23

12

25 32

37

38

10

11

21

30
20

18

16

15

47
48

14

26

46

29

27

28

12

9

541

5
37

2

3

4

8

13

17

45

44

34

3531

22
24

36

39

7

1

6

19

19

43

40

42



23

Model Series 830

Ref 
No. Part Number Description

1 954-04176A V-Belt

2 732-04338C Spring Lever

3 720-04113 Height Adjuster Knob

4 917-04540B Spur Gear, 14T - LH

5 738-04278 Shldr. Screw, 1/4-20 x 0.50

6 710-0895 Screw, HL, 1/4-15 x .750

7 749-04267A-0637 Cross Bracket

8 687-02204B-0637 Front Bracket Assembly

9 731-05470 Clip Spacer

10 741-04136B Split Hex Flange Bearing

11 734-04014B Front Wheel

12 712-04065 Flange Lock Nut, 3/8-16

13 934-04430 Rear Wheel

14 710-04531 Screw, 1/4-20 x .39

15 917-04539B Spur Gear, 14T - RH

16 731-06284 Baffle

17 731-06974 Wheel Dust Cover

18 687-02415 Transmission Bearing Support

19 731-05872 Clip Spacer

20 716-0198 Retaining Ring .875

21 687-02314A-0637 Rear Bracket Assembly

22 732-04630 Compression Spring

23 756-04316A Upper Pulley

24 936-0406 Flat Washer, .442 x 1.38 x .060

Ref 
No. Part Number Description

25 756-04317A Lower Pulley

26 687-02322-0637 Handle Bracket Assembly LH

27 915-0221 Dowel Pin

28 618-04826A Transmission Assembly

29 687-02323-0637 Handle Bracket Assembly RH

30 748-0390 Bearing Support Spacer

31 732-04313 Extension Spring

32 748-04096 Blade Adapter

33 710-1044 Screw, 3/8-24 x 1.50

34 736-0524B Blade Bell Support

35 942-0741 21” Mulching Blade

36 936-0447 Washer, Wave, 1.5 x 1.0 x .029

37 710-0599 TT Screw, 1/4-20 x .500

38 731-06112A Engine Baffle

39 956-04046 Lower Pulley Assembly

40 756-04311A Pulley, Half

41 736-04413 Wash., Wave, .385 ID x .598 OD

42 710-04774 Screw, 1/4-15 x 1.250

43 736-0242 Washer, Bell, .340 x .872 x .080

44 732-04543 Ring, .375ID x .054

45 787-01673 Gear Retainer Strap

46 750-05008 Spcr., 25mm x 1.375

47 736-0369 Washer, Flat, .508 x 1.00 x .020

48 732-04646 Spr, Wave


